October 2011

PARTS MANUAL

EL-405 EQUIPMENT LIFT

7
v/a

1777777777 777777

HUITT 277777777 77777777

USA: CANADA: UK:
Unit 16A
7514 Alabonson Rd. 470 Collier MacMillan Drive Blackpole Trading Estate East
Houston, TX 77088 Unit2 &3 Blackpole Road
tel: 281-999-6900 Cambridge, ON N1R 5Y7 Worcester, WR3 8SG
fax: 281-999-6966 tel: 519-623-2300 tel: +44 (0)1905 458333

fax: 519-623-0744 fax: +44(0)1905 458222



784650 - EQUIPMENT LIFT

171772350 | 1 |NUT, INSERT JAM 3/8-16

16 771260 | 1 |SCREW, FHSC 3/8-16 X 1-1/4
15772358 | 4 INUT, INSERT JAM 1/2-13

14 771259 | 4 |SCREW, BHSC 1/2—-13 X 1
13772355 | 3 INUT, INSERT LOCK 3/8-16
121771107 | 3 |SCREW, HHC 3/8-16 X 1
111776084 | 4 |RETAINING RING 'X’

10 1784601 | 2 |PIN (GROOVED)

9 |779905 | 2 |CAP, 2" OD TUBE, BLACK

8 |782910 | 1 |ROPE RET. WASHER

7 |779527 | 2 |GRIP HAND 1”7 ID X 5" LG.

6 784680 | 1 |LOAD LINE 405

5 784675 | 2 |PULLEY ASSEMBLY

4 1784670 | 1 |WINCH ASSEMBLY KX1051

3 |784660 | 1 |TRAY ASSEMBLY

2 784630 | 1 |[MAST ASSEMBLY

11784600 | 1 |[EQUIPMENT LIFT BASE ASSEMBLY
ltem[Part No.|Qty Description

Parts List




784600 - BASE ASSEMBLY

774053‘ 2 |COTTER. CIRCLE Z/P .048 X 3/4

772502 NUT, INSERT JAM 5/16-18

/73094 WASHER, FLAT 1/2" SAE

784221 AXLE, 2200 LIFT

779031 WHEEL, 8" THERMOPLASTIC GRAY

8
2
/71049 | 8 |SCREW, BHC 5/16-18 X 5/8
1
2
2

779035 CASTER, 3” DUAL WHEEL

N|W| OO | 0] ©

784620 BRAKE ASSEMBLY

1
784605 | 1 |BASE WELDMENT
ltem|Part No.|Qty Description

Parts List




784670 - WINCH ASSEMBLY

6 |776055 | 1 |SCREW, PH SELF—TAPPING 10-32
5 |771431 | 2 11/4-20 x 5/16 SET SCREW
4 1784671 1T [WINCH GUARD
3 1784289 | 1 |WINCH HANDLE ASSEMBLY
2 1784284 | 1 |WINCH HANDLE ADAPTER
11779951 | 1 |WINCH, FULTON KX—1051
ltem|Part No. Qty Description
Parts List




784289 - WINCH HANDLE ASSEMBLY

774180 PLUNGER ASSEMBLY
772358 INSERT JAM LOCKNUT
771255 SHCS 1/2-13UNC x 5

1
1
780182 | 1 |WINCH HANDLE SLEEVE
1
t

N WO

1 1784286 2 SPEED HANDLE WELDMENT
ltem[Part No.|Qty Description
Parts List




784660 - TRAY ASSEMBLY

!

6 |//71107 | 1 |SCREW, HHC 3/8-16 X 1
5 779245 | 1 |CARGO BUCKLE
4 |772350 | 4 INUT, INSERT JAM 3/8-16
S |771350 | 4 |SCREW, SHOULDER 1/2 X 1/2
2 784663 | 4 |ROLLER, MAST
1 (784665 | 1 |TRAY WELDMENT
ltem|Part No.|Qty Description
Parts List




